
 

 

B O N T O N  A S S O C I A T E S  

TECHNICAL 
MEMORANDUM IN 

SUPPORT OF 
CORRECTIVE ACTIONS 

FOR WATER SYSTEM 
IMPROVEMENTS 

 

 

SUPPORT FOR TALLULAH, LOUISIANA 
MUNICIPAL WATER SYSTEM 

PROJECT NO. 177180 
 

REVISION 0 
JANUARY 3, 2025 



 

CONTENTS 

1.0 Introduction ................................................................................................................. 1 

1.1 Background & Purpose................................................................................................ 1 

1.2 Assessment of Existing Condition and Outstanding Violations .......................... 2 

1.2.1 Groundwater Wells ........................................................................................ 2 
[...]
Part XII, Subchapter B, § 
217.A 

Storage Tank 
Minimum of one 
(1) unit 

Storage facilities should have 
sufficient capacity, as 
determined from engineering 
studies, to meet domestic 
demands, and where fire 
protection is provided, fire flow 
demands. 

Part XII, Subchapter C, § 
225.C  



January 2025 Technical Memorandum In Support of Corrective Actions for Water System Improvements Revision 0 

 17 Bonton Associates 

Treatment Process 
Unit 

Redundancy 
Requirement Sizing Requirements LAC Title 51 Sanitary 

Code Section 

Groundwater Well 

Minimum of two 
(2) wellsA 

The total developed 
groundwater source capacity, 
unless otherwise specified by 
the state health officer, shall 
equal or exceed the design 
maximum day demand with the 
largest producing well out of 
service. 

Part XII, Subchapter C, § 
169.B 

Note A : In lieu of a second well, a connection to another approved water supply of sufficient capacity, if 
approved by the state health officer, is acceptable. 

In addition to the lack of redundancy at the WTP due to various operation challenges, there are also 
challenges associated with sizing of process equipment due to the lack of historical system 
demand data, lack of flow metering at the WTP, and on-going issues related to water loss in the 
distribution system. Therefore, sizing requirements for equipment based on demands, flowrates, 
and engineering studies were not evaluated as part of this CAP. All equipment sizing is based on a 
nominal WTP hydraulic capacity of 1,150 gpm, which matches the rated hydraulic capacity of the 
solids contact clarifiers included in the 2021 design specifications developed by McManus 
Engineering.  

2.2.2 Option 1 - Planned Capital Improvement Projects (CA-6) 
An assessment of the City’s existing capital improvement project (CIP) plans for the water system 
is required by CAP. The City does not have a CIP plan and therefore the assessment of planned CIP 
is instead based upon the recently bid projects by McManus Engineering1 for: 1) drilling a new 
groundwater well to supplement supply, and 2) rehabilitation of the Tallulah WTP. 

These projects are summarized below.  

2.2.2.1 New Water Well (CA-6, CA-7, CA-9, and CA-10) 

The new well would provide the City with one (1) additional well capable of producing 1,000 gpm of 
raw water to supplement the existing wells and increase the firm yield (capacity with the largest 
unit out of service). 

The City has three (3) groundwater wells that are currently in-service and provide water to the 
treatment plant: Well #3, Well #5, and Well #6. Currently, the production from the in-service 
groundwater wells is estimated to be between 1,613 to 2,047 gpm, with an estimated firm capacity 
of 800 to 1,047 gpm. The water system demand is assumed to be approximately 1,150 gpm, as 

 
1 McManus Consulting Engineers, Inc. Contract A (dated February 2018, Revised July 2020, Revised 
September 2021) and Contract D (dated February 2018, Revised September 2021, Revised June 2022, 
Revised October 2023) packages  



January 2025 Technical Memorandum In Support of Corrective Actions for Water System Improvements Revision 0 

 18 Bonton Associates 

mentioned above. The estimated and measured flowrates for the in-service wells are summarized 
in Table 2 below.  

Table 2: Groundwater Well Raw Water Production Capacity 

 Raw Water 
Production Source Comments 

Well #3 
a. 380 gpm 

 
 

a. Design documents by 
McManus Engineering 

Raw water production cannot 
be measured and is assumed 
as the reported value by 
McManus Engineering. 

Well #5 

a. 420 gpm 
to 

b. 667 gpm 

a. Design documents by 
McManus Engineering 

b. Flow totalizer 
measurement 

 

Well #6 

a. 813 gpm 
to 

b. 1000 gpm 
 
 

a. Flow totalizer 
measurement 

b. Design documents by 
McManus Engineering 

 

 

A new groundwater well producing 1,000 gpm (Well #7) would allow for the City to meet the 
assumed system demand with the largest well (Well #6) out of service. It is recommended that if a 
new Well #7 is developed, that the City plug and abandon Well #2, Well #3, and Well #4 which 
would address all violations relating to those three (3) wells. Plugging and abandoning existing, out 
of service, wells is referred to as CA-9 in Appendix C. 

In addition to modifications to the existing Wells #5 and #6 to address corrective actions, it is 
recommended that variable frequency drives (VFDs) be added for Well #5, Well #6 and the new 
Well #7.  

2.2.2.1.1 Suitability of Capital Improvement for Achieving Compliance 

Drilling a new Well #7 at WTP does not directly address any of the open violations; however, this 
CIP does allow for the City to abandon existing wells with open violations while adding redundancy 
and firm capacity. Corrective action against open violations will require a combination of CIPs and 
additional corrective actions and improvements, which are covered in the subsequent sections. 
The proposed location (by McManus Engineering) of Well #7 is shown in Figure 1.



January 2025 Technical Memorandum In Support of Corrective Actions for Water System Improvements Revision 0 

 19 Bonton Associates 

 

 

Figure 1: Proposed Location for New Well #7 



January 2025 Technical Memorandum In Support of Corrective Actions for Water System Improvements Revision 0 

 20 Bonton Associates 

Additional corrective actions will be necessary relating to any remaining in-service wells, which are 
assumed to be Well #5 and Well #6. Refer to Table 4 of Appendix A, Items No. 69 to 72. These 
actions are identified as CA-10 in Appendix C. 

• Existing wells will need to be retrofitted with flowmeters (Wells #5 and #6 are currently 
fitted with flow totalizers). 

• Well casing vents must be modified to terminate at least 24” above the ground surface and 
provided with 24 mesh screens to meet Louisiana Administrative Code (LAC) Title 51 
requirements. 

• Well #5 requires: cleaning, recoating, and a protective guard around all exposed 
mechanical and electrical equipment.  

2.2.2.2 Water Treatment Plant Rehabilitation (CA-6) 

The Tallulah WTP rehabilitation project, as designed by McManus Engineering, includes extensive 
equipment replacement, additions, and rehabilitation of existing equipment for continued use. A 
site plan from the McManus Engineering design is shown in Figure 1. These are summarized as:  

• New Well #7 (mentioned above), 
• New aerator platform, 
• Two (2) new induced-draft style aerators, 
• In-place rehabilitation of Clarifiers #1 and #2 with cleaning & recoating, new clarifier 

mechanisms, scrapers, and mixers, 
• Two (2) new intermediate clearwells, 
• New gravity thickener and polymer feed system, 
• New low-service pump facility with four (4) new low service pumps, 
• Four (4) new pressure filters with associated piping and valves,  
• New chlorine building and feed equipment,  
• New lime storage silo and feed equipment,  
• New carbon dioxide storage tank and feed equipment, 
• Rehabilitate the lime building to include alum feed equipment,  
• Two (2) new sludge blowdown pumps and housing, 
• New belt filter press dewatering equipment, 
• New dewatered sludge conveyor, 
• Three (3) diesel engine generators for backup power to the Well #5, Well #6, and new Well 

#7, 
• Two (2) new backup generators for backup power to the WTP with new 4,000-gallon bulk 

diesel tank and containment, 
• New administration, office, and laboratory building  
• Reuse of improved HSPS and GST completed in Phase I. 



January 2025 Technical Memorandum In Support of Corrective Actions for Water System Improvements Revision 0 

 21 Bonton Associates 

2.2.2.2.1 Suitability of Capital Improvements for Achieving Compliance 

The proposed CIP to rehabilitate the WTP will correct open violations relating to issues pertaining to 
the water treatment. Corrective action for the open violations pertaining to the elevated storage 
tank, administrative fees, the distribution system, and regulatory reporting and monitoring are not 
provided within this specific CIP and will require a mixture of projects and additional corrective 
actions and improvements and are covered in the subsequent sections. 

In addition to the design documents by McManus Engineering, Burns & McDonnell recommends 
additional considerations or alternate approaches for portions of the proposed WTP rehabilitation 
due to the suitability for the treatment process, condition, age, and remaining service life of 
equipment at WTP. These considerations are as follows: 

• Provide a raised concrete structure with cascade style aerators in lieu of induced-draft 
style aerators – the proposed induced-draft aerators are not well-suited for the very high 
levels of iron and manganese in the raw water. Induced-draft style aerators are expected to 
require additional maintenance and equipment outages due to particulate accumulation, 
as compared to cascade style aerators. 

• Replace the existing clarifiers with new basins and clarifiers mechanisms – the clarifier 
steel tanks are in poor condition, and the structural integrity of the remaining steel plates is 
unknown. 

• Provide a building to house the dewatering equipment – best practice is to provide 
controlled environment for mechanical equipment. 

• Personal protective equipment (PPE) and functioning emergency shower and eye wash 
provisions are necessary in all chemical storage and feed areas (Item No. 5 in Table 4 of 
Appendix A) 

• Provide storage and feed equipment for phosphate to be used for corrosion inhibition in the 
distribution system. 

2.2.3 Option 2 - Greenfield Water Treatment Plant (CA-7) 
Similar to Option 1, a new WTP would address all open violations related to the water treatment 
plant and provide the City with new water treatment infrastructure to replace the aging and failing 
existing WTP. It is assumed that a greenfield site for a new water treatment plant would be 
necessary due to a combination of site constraints, maintaining existing plant operations, and 
environmental considerations. Re-using the existing site for a new WTP will need to be evaluated as 
part of a detailed design effort. The proposed greenfield site is located at the corner of Johnson St 
and Kimbrough Dr, as directed by the City. An aerial image showing the proposed greenfield site 
relative to the existing WTP site is in Figure 2 below.  

 



January 2025 Technical Memorandum In Support of Corrective Actions for Water System Improvements Revision 0 

 22 Bonton Associates 

 

Figure 2: Tallulah WTP and Potential Greenfield Site Aerial Locations 

Due to significant concern about the condition of the existing assets, difficulty associated with 
rehabilitation design and construction, higher costs associated with rehabilitation of an existing 
plant, unforeseen circumstances that may arise during construction, and bringing any existing 
infrastructure up to building code specifications, a new water treatment plant is recommended for 
consideration.  

The treatment processes, buildings, and function of the plant is similar to that of Option 1, using a 
design flow of 1,150 gpm, and would include the following:  

• New Well #7 (noted above), 
• Elevated aerator platform (concrete) with two (2) cascade style aerators, 
• Two (2) solids contact clarifiers, 
• Gravity thickener and polymer feed system, 
• Low-service pump facility with three (3) low service pumps, 
• Three (3) pressure filters with associated piping and valves,  
• Chlorine building and feed equipment,  
• Lime storage silo and feed equipment,  



January 2025 Technical Memorandum In Support of Corrective Actions for Water System Improvements Revision 0 

 23 Bonton Associates 

• Sulfuric acid storage tank and feed equipment, 
• Phosphate storage tank and feed equipment, 
• Two (2) sludge blowdown pumps and housing, 
• Dewatering building, 
• Dewatering centrifuge,  
• Dewatered sludge conveyor, 
• Two (2) backup generators for backup power to the WTP and new bulk diesel tank with 

containment, 
• New administration, office, and laboratory building  
• Reuse of improved HSPS and GST completed in Phase I. 

 

A process flow diagram depicting the proposed treatment plant is shown in Figure 3 below. 

 

Figure 3: Proposed Greenfield WTP Process Flow Diagram 

 
 

2.2.3.1 Suitability of Capital Improvements for Achieving Compliance 

The proposed new WTP will correct open violations relating to issues pertaining to water treatment. 
Corrective actions for the open violations pertaining to the elevated storage tank, administrative 



January 2025 Technical Memorandum In Support of Corrective Actions for Water System Improvements Revision 0 

 24 Bonton Associates 

fees, the distribution system, and regulatory reporting and monitoring are not provided within this 
specific CIP and will require a mixture of projects and additional corrective actions and 
improvements. Projects and additional corrective actions and improvements are covered in the 
subsequent sections. 

2.2.4 Option 3 – Purchase Wholesale Water (CA-8) 
Another consideration for addressing the open violations relating to the water treatment plant is to 
purchase wholesale treated water from the nearest water system, Walnut Bayou. The connection 
to Walnut Bayou’s system will generally require a wholesale purchase contract, construction of a 
new water main between the Tallulah distribution system and the Walnut Bayou distribution 
system, and it is expected that additional capital investment will be required to increase the 
capacity of the Walnut Bayou infrastructure to reliably meet the demand of the Tallulah system. It 
is recommended that prior to any connection to a water wholesaler, an evaluation be conducted of 
water quality for both systems including disinfectant type, water stability, flushing programs, and 
that coordination with LDH occur. A detailed evaluation of Option 3 is not included in this Technical 
Memorandum and is under evaluation by others.  

2.2.5 Option 4 – Utility Consolidation  
The final consideration for Phase II is consolidating utility assets with another water system. This  
option is not discussed in this report and is under evaluation by others.  

2.3 Additional Corrective Actions and Improvements 
Tallulah WTP is currently facing compliance issues regarding operator certification and reporting 
standards. In addition to operator certification and reporting deficiencies noted by LDH, there are 
violations associated with maintenance activities for Tallulah WTP. Each of these additional 
corrective actions and improvements are discussed in the following sections. 

2.3.1 Water Treatment Plant Operator Training and Certification (CA-12) 
The plant has only one (1) Level 4 certified operator, while the remaining plant staff are not certified 
operators. Given Tallulah's population size and WTP’s continuous 24-hour operation, LDH requires  
a Level 3 certified operator on every shift to oversee operations. To become a certified Water 
Treatment Plant Operator in Louisiana, there are specific educational and experience 
requirements, a certification exam, and an accumulation of necessary points based on education 
and experience. The points required for each level are shown in Table 3. The minimum educational 
requirement is a high school diploma or GED. Points are awarded for formal education, approved 
training courses, and relevant work experience as shown in Table 4. Recertification is required 
every two (2) years. To renew certifications in water categories, operators must complete a 
minimum of 16 contact hours or 8 hours per certification, whichever is greater. 



January 2025 Technical Memorandum In Support of Corrective Actions for Water System Improvements Revision 0 

 25 Bonton Associates 

Table 3: LDH Operator Certification Level Required Points 

Certification Level Initial Required Points 
Recertification Points

 Required 

Operator-In-Training 0 0 